


Parts List for N52FN Type 0

Item Number Part Number Description Qty Required

2 166997 CAP-DEFLECTOR 1

3 RG198907-1 O-RING-1.989X0.070 1

5 MSC5080-20 SCREW-SOC HD. CAP M5 4

6 107588 CAP-FRAME CYLINDER 1

7 107505 SEAL-FRAME 1

8 116057 PLATE-HEAD VALVE 1

9 9R188849 HEAD VALVE SEAL 1

10 166005 ASSEMBLY-HEAD VALVE 1

11 107725 ASSEMBLY-PISTON AND 1

12 850683 O-RING-2.425X.103 1

13 171523 CYLINDER 1

14 N50034 CHECK SEAL 1

15 171522 BUMPER-BOTTOM 1

16 107589 DRIVER GUIDE 1

17 107515 FRAME-OVERMOLD 1

18 110745 LABEL-MODEL (N52FN) 1

19 105811 SCREW-TRIGGER PIVOT 2

20 107551 PLATE-DRIVER 1

21 107730 NOSE 1

22 107554 NOSE COVER 1

23 MSC6100-30 SCREW-SHCS-M6X1.00X3 2

24 107531 PIN-NOSE 2

25 100387 SPRING-COMPRESSION 1

26 107522 GUIDE-TRIP 1

27 MPP030020 PIN-SPIRAL M3X20MM 1

28 TVA11 KIT-TRIGGER VALVE 1

29 MHE3050-100 NUT-NYLON M3X.50 2
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30 107550 BRACKET-LATCH 1

32 107549 PLUNGER-LATCH 1

33 107548 SPRING-LATCH 1

34 107553 SPACER-PLUNGER 1

35 107591 PLATE-PLUNGER SPRING 1

36 107514 SEAL-END CAP 1

37 173894 CAP-END 1

38 MSC5080-12 SCREW-SHCS-M5X0.8X12 3

39 107731 MACHINING-CORE TIP 1

40 107555 SPRING-CONSTANT FORC 1

41 102549 PIN-SPECIAL SPIROL M 1

42 110744 LABEL-FASTENER SPEC. 1

43 100298 PIN-SPIRAL M3X30 4

44 110074 ASSY-MAGAZINE LATCH 1

45 159913 LABEL-WARNING-FINISH 1

46 159927 LABEL-WARNING-T.O. 1

47 107537 MAGAZINE-UPPER 1

48 T50118 WASHER-PLAIN 5

49 MSC5080-16 SCREW-SHCS-M5X0.80X1 2

50 107729 LINER-NAIL (16GA) 1

51 MHE5080-100 NUT-NYLON M5X.80 2

52 107552 NAIL STOP 1

53 107538 MAGAZINE-BOTTOM 1

54 171266 HOOK-SPRING 1

55 171267 PUSHER-GUIDE 1

56 107544 SPRING-PUSHER 1

57 107541 PUSHER 1
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58 107546 SPRING-CONTACT ARM 1

59 107575 ASSEMBLY-CONTACT ARM 1

60 107530 ARM-LOWER CONTACT 1

61 107545 FOOT-TRIP 1

62 107527 SPRING-COMP-TRIP ADJ 1

63 107528 PLUNGER-ADJ. 1

64 107525 ADJUSTER-TRIP 1

65 107529 STOP-TRIP 1

66 CNTK1 KIT-CONTACT TRIP CON 1

67 SEQ4 KIT 1

68 110663 CLIP-TRIGGER OPERATI 1

69 110114 KIT-HEAD VALVE 1

70 120972 RING-PISTON 1

73 MSC5080-25 SCREW-SHCS-M5X0.80X2 3

800 100653 LUBE (2CC) 1

800 100679 LUBE (1LB.CAN) 1

876 110114 KIT-HEAD VALVE 1

Page 3


